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2. Client Information 

2.1. Applicant Information 
Company Name: BDE Technology Co., Ltd.   

Address /Post: 
Innovation Building C1-1105, 182 Science Ave, Science City 
Guangzhou, P.R.China   

 

City: Guangzhou  
Postal Code: 510663  
Country: China       
Contact Persons: Evan WU   
E-mail: xwu@bdecomm.com     
Telephone: (+86)20-28065335   
Fax: (+86)20-28065338  

 

2.2. Manufacturer Information 
Company Name: BDE Technology Co., Ltd.   

Address /Post: 
Innovation Building C1-1105, 182 Science Ave, Science City 
Guangzhou, P.R.China   

 

City: Guangzhou  
Postal Code: 510663  
Country: China       
Contact Persons: Evan WU   
E-mail: xwu@bdecomm.com     
Telephone: (+86)20-28065335   
Fax: (+86)20-28065338  
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE) 

3.1. About EUT 
Description BDE Bluetooth 4.0 Single Mode HCI Module 
Model Name BDE-BLEM101A 
Market Name BDE-BLEM101A 
Type of Modulation GFSK 
FCC ID 

 

2ABRUBDLEM101A 

Note: Photographs of EUT are shown in ANNEX A of this test report. 
 

3.2. Internal Identification of EUT used during the test 
 
EUT ID* IMEI HW Version SW Version 
EUT1 / 1.1 08 
 

3.3. Internal Identification of AE used during the test 
 

AE ID* Description Type SN 
/ / / / 

 
*AE ID: is used to identify the test accessory in the lab internally. 
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4. Reference Documents 

4.1. Documents supplied by applicant 
EUT feature information is supplied by the applicant or manufacturer, which is the basis of testing. 

4.2. Reference Documents for testing 
The following documents listed in this section are referred for testing. 

Reference  Title Version 
FCC Part15 FCC CFR 47, Part 15, Subpart C:  

15.205 Restricted bands of operation; 
15.209 Radiated emission limits, general requirements; 
15.247 Operation within the bands 902–928MHz, 2400–2483.5 
MHz, and 5725–5850 MHz. 

Oct, 2012 
Edition 
 

ANSI C63.4 Methods of Measurement of Radio-Noise Emissions from 
Low-Voltage Electrical and Electronic Equipment in the Range 
of 9 kHz to 40 GHz 

2009 

KDB558074 Measurement of Digital Transmission Systems 
Operating under Section 15.247 

April, 
2013 
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5. Laboratory Environment 

Half-anechoic chamber (11.20 meters×6.10 meters×5.60 meters) did not exceed following 
limits: 

Temperature Min. = 15 ℃, Max. = 30 ℃ 
Relative humidity Min. = 30 %, Max. = 60 % 
Shielding effectiveness > 110 dB 
Electrical insulation > 2M Ω 
Ground system resistance < 0.5 Ω 
Normalized Site Attenuation (NSA) < ±3.5dB, with 3m of Measuring distance, 30MHz 

1000MHz 
Uniformity of field strength Between 0 and 6 dB, from 80MHz to 3000 MHz 

Fully-anechoic chamber (11.20 meters×6.10 meters×6.60 meters) did not exceed following 
limits: 

Temperature Min. = 15 ℃, Max. = 30 ℃ 
Relative humidity Min. = 30 %, Max. = 60 % 
Shielding effectiveness > 110 dB 
Electrical insulation > 2M Ω 
Ground system resistance < 0.5 Ω 
VSWR Between 0 and 6 dB, from 30MHz to 18 000 MHz 

Conduction Lab did not exceed following limits: 
Temperature Min.=15 ℃, Max.=30 ℃ 
Relative humidity Min.=30 %, Max.= 60 % 
Shielding effectiveness > 80 dB 
Electrical insulation > 2M Ω 
Ground system resistance < 0.5 Ω 
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6. Summary of Test Results 

6.1. Summary of Test Results 

No Test cases 
Sub-clause of 

Part15C 
Verdict

0 Antenna Requirement 15.203 P 
1 Maximum Peak Output Power 15.247 (b) P 
2 Peak Power Spectral Density 15.247 (e) P 
3 Occupied 6dB Bandwidth 15.247 (a) P 
4 Band Edges Compliance 15.247 (d) P 
5 Transmitter Spurious Emission - Conducted 15.247 (d) P 

6 Transmitter Spurious Emission - Radiated 
15.247, 15.205, 

15.209 
P 

7 AC Powerline Conducted Emission 15.207 P 

6.2. Statements  
TMC has evaluated the test cases requested by the applicant/manufacturer as listed in section 6.1 
of this report, for the EUT specified in section 3, according to the standards or reference 
documents listed in section 4.2  

6.3. Terms used in the result table 
Terms used in Verdict column 
P Pass 
NA Not Available 
F Fail 
Abbreviations 
AC Alternating Current 
AFH Adaptive Frequency Hopping 
BW Band Width 
E.I.R.P. equivalent isotropical radiated power 
ISM Industrial, Scientific and Medical 
R&TTE Radio and Telecommunications Terminal Equipment 
RF Radio Frequency 
Tx Transmitter 
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7. Test Equipments Utilized 

Conducted test system 

No. Equipment Model 
Serial 

Number
Manufacturer

Calibration 
Due date 

Calibration 
Period 

1 
Vector Signal 

Analyzer 
FSV40 100903 

Rohde & 
Schwarz 

2014-04-23 1 year 

Radiated emission test system 

No. Equipment Model 
Serial 

Number 
Manufacturer 

Calibration 
Due date 

Calibration 
Period 

1 Chamber FACT5-2.0 4166 ETS-Lindgren 2016-05-29 3 years 
2 Test Receiver ESCI 100701 Rohde & Schwarz 2014-07-31 1 year 
3 Spectrum Analyzer FSP40 100378 Rohde & Schwarz 2013-12-21 1 year 
4 BiLog Antenna VULB9163 9163-330 Schwarzbeck 2014-02-24 3 years 

5 
Dual-Ridge Waveguide 

Horn Antenna 
3164-05 00085724 ETS-Lindgren 2014-02-17 3 years 

6 Test Receiver ESCI 100702 Rohde & Schwarz 2014-07-31 1 year 
7 LISN ESH2-Z5 100196 Rohde & Schwarz 2014-01-23 1 year 
8 Signal Generator SMR40 100541 Rohde & Schwarz 2014-01-10 1 year 

9 
Dual-Ridge Waveguide 

Horn Antenna 
3117 00066577 ETS-Lindgren 2016-04-01 3 years 

10 Loop Antenna HLA6120 35779 TESEQ 2016-02-25 3 years 
11 EMI Antenna 3160-09 00118383 ETS-Lindgren 2015-09-05 3 years 

Anechoic chamber 
Fully anechoic chamber by ETS-Lindgren. 
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ANNEX A: EUT photograph 

 
Pic A-1 Module 

 
 

 
Pic A-2 Module 

 

©Copyright. All rights reserved by TMC Beijing. 
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ANNEX B: MEASUREMENT RESULTS 
B.0 Antenna requirement 

Measurement Limit: 
Standard Requirement 

FCC CRF Part 
15.203 

An intentional radiator shall be designed to ensure that no antenna other than that 
furnished by the responsible party shall be used with the device. The use of a 

permanently attached antenna or of an antenna that uses a unique coupling to the 
intentional radiator shall be considered sufficient to comply with the provisions of 
this section. The manufacturer may design the unit so that a broken antenna can 

be replaced by the user, but the use of a standard antenna jack or electrical 
connector is prohibited. This requirement does not apply to carrier current devices 

or to devices operated under the provisions of §15.211, §15.213, §15.217, 
§15.219, or §15.221. Further, this requirement does not apply to intentional 
radiators that must be professionally installed, such as perimeter protection 

systems and some field disturbance sensors, or to other intentional radiators 
which, in accordance with §15.31(d), must be measured at the installation site. 

However, the installer shall be responsible for ensuring that the proper antenna is 
employed so that the limits in this part are not exceeded. 

 
Conclusion: The Directional gains of antenna used for transmitting is 0.5 dBi. 
   The RF transmitter uses an integrate antenna without connector. 
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B.1 Maximum Peak Output Power 

Measurement Limit and Method: 
Standard Limit (dBm) 

FCC CRF Part 15.247(b)(1) < 30 

Measurement Results: 
Mode Channel Maximum Peak Output Power（dBm） Conclusion 

GFSK 
0 Fig.1 0.86 P 

19 Fig.2 0.92 P 
39 Fig.3 1.28 P 

See ANNEX C for test graphs. 

Conclusion: Pass 
 
 
B.2 Peak Power Spectral Density  

Measurement Limit: 
Standard Limit 

FCC CRF Part 15.247(d) < 8 dBm/3 kHz 

Measurement Results: 
Mode Channel Peak Power Spectral Density（dBm） Conclusion 

GFSK 
0 Fig.4 -13.97 P 

19 Fig.5 -14.01 P 
39 Fig.6 -13.71 P 

See ANNEX C for test graphs. 

Conclusion: Pass 

 
B.3 Occupied 6dB Bandwidth 

Measurement Limit: 
Standard Limit (kHz) 

FCC 47 CFR Part 15.247 (a) ≥ 500 

Measurement Result:  
Mode Channel Test Results ( kHz) conclusion  

GFSK 
0 Fig.7 694.6 P 

19 Fig.8 687.4 P 
39 Fig.9 701.9 P 

See ANNEX C for test graphs. 

Conclusion: Pass 
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B.4 Band Edges Compliance 

Measurement Limit: 
Standard Limit (dBc) 

FCC 47 CFR Part 15.247 (d) > 20  

Measurement Result:  
Mode Channel Test Results Conclusion 

GFSK 
0 Fig.10  P 

39 Fig.11  P 

See ANNEX C for test graphs. 

Conclusion: Pass 
 
 
B.5 Transmitter Spurious Emission 

B.5.1 Transmitter Spurious Emission - Conducted 

Measurement Limit: 
Standard Limit  

FCC 47 CFR Part 15.247 (d) 
20dB below peak output power in 100 kHz 
bandwidth 

Measurement Results: 
MODE Channel Frequency Range Test Results Conclusion

GFSK 

0 
2.402 GHz Fig.12  P 

30 MHz-3 GHz  Fig.13  P 
3GHz-18GHz Fig.14  P 

19 
2.440 GHz Fig.15  P 

30 MHz-3 GHz  Fig.16  P 
3GHz-18GHz Fig.17  P 

39 
2.480 GHz Fig.18  P 

30 MHz-3 GHz  Fig.19  P 
3GHz-18GHz Fig.20  P 

All channels 18GHz-26GHz Fig.21  P 

See ANNEX C for test graphs. 

Conclusion: Pass 
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B.5.2 Transmitter Spurious Emission - Radiated 
Measurement Limit: 

Standard Limit 

FCC 47 CFR Part 15.247, 15.205, 15.209 20dB below peak output power 

In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must 
also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c)). 

Limit in restricted band: 
Frequency of emission 

(MHz) 
Field strength(µV/m) 

Measurement 
distance(meters) 

0.009-0.490 2400/F(kHz) 300 
0.490-1.705 24000/F(kHz) 30 
1.705-30.0 30 30 

30-88 100 3 
88-216 150 3 

216-960 200 3 
Above 960 500 3 

Test Condition 
The EUT was placed on a non-conductive table. The measurement antenna was placed at a 
distance of 3 meters from the EUT. During the tests, the antenna height and the EUT azimuth 
were varied in order to identify the maximum level of emissions from the EUT. This maximization 
process was repeated with the EUT positioned in each of its three orthogonal orientations. 

Frequency of emission 
(MHz) 

RBW/VBW Sweep Time(s) 

30-1000 100KHz/300KHz 5 
1000-4000 1MHz/1MHz 15 
4000-18000 1MHz/1MHz 40 

18000-26500 1MHz/1MHz 20 

Note:  

According to the performance evaluation, the radiated emission margin of EUT is over 20dB 
in the band from 9kHz to 30MHz. Therefore, the measurement starts from 30MHz to tenth 
harmonic. 

The measurement results include the horizontal polarization and vertical polarization 
measurements. 
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Measurement Results: 
Mode Channel Frequency Range Test Results Conclusion

GFSK 

0 
30 MHz ~1 GHz Fig.22  P 
1 GHz ~ 3 GHz Fig.23  P 

3 GHz ~ 18 GHz Fig.24  P 

19 
30 MHz ~1 GHz Fig.25  P 
1 GHz ~ 3 GHz Fig.26  P 

3 GHz ~ 18 GHz Fig.27  P 

39 
30 MHz ~1 GHz Fig.28  P 
1 GHz ~ 3 GHz Fig.29  P 

3 GHz ~ 18 GHz Fig.30  P 
/ All channels 18 GHz~ 26.5 GHz Fig.31  P 

Note: 
A "reference path loss" is established and the ARpl is the attenuation of “reference path loss”, 

and including the gain of receive antenna, the gain of the preamplifier, the cable loss. 
PMea is the field strength recorded from the instrument.  
The measurement results are obtained as described below:  
Result=PMea+ARpl= PMea+Cable Loss+Antenna Factor 

 

See ANNEX C for test graphs. 

Conclusion: Pass 
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B.6 AC Powerline Conducted Emission  

Test Condition: 
Voltage（V） Frequency（Hz） 

120 60 

Measurement Result and limit: 
BLE (Quasi-peak Limit) 
Frequency range 

(MHz) 
Quasi-peak 
Limit (dBμV)

Result (dBμV) 
Conclusion 

Traffic Idle 
0.15 to 0.5 66 to 56 

Fig.32 Fig.33 P 0.5 to 5 56 
5 to 30 60 

NOTE: The limit decreases linearly with the logarithm of the frequency in the range 
0.15 MHz to 0.5 MHz. 
BLE (Average Limit) 
Frequency range 

(MHz) 
Average-peak 
Limit (dBμV)

Result (dBμV) 
Conclusion 

Traffic Idle 
0.15 to 0.5 56 to 46 

Fig.32 Fig.33 P 0.5 to 5 46 
5 to 30 50 

NOTE: The limit decreases linearly with the logarithm of the frequency in the range 
0.15 MHz to 0.5 MHz. 
 

Note: The measurement results include the L1 and N measurements. 

See ANNEX C for test graphs. 

Conclusion: Pass 
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ANNEX C: TEST FIGURE LIST 

 

Fig. 1 Maximum Peak Output Power (Ch 0) 
 

 

Fig. 2 Maximum Peak Output Power (Ch 19) 
 
 

©Copyright. All rights reserved by TMC Beijing. 



 
No. 2013EEB00520- BT(BLE)

Page19 of 35
 

 

Fig. 3 Maximum Peak Output Power (Ch 39) 
 
 
 
 

 

Fig. 4 Power Spectral Density (Ch 0) 
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Fig. 5 Power Spectral Density (Ch 19) 

 

 

 

Fig. 6 Power Spectral Density (Ch 39) 
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Fig. 7 Occupied 6dB Bandwidth (Ch 0) 
 
 

 

Fig. 8 Occupied 6dB Bandwidth (Ch 19) 
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Fig. 9 Occupied 6dB Bandwidth (Ch 39) 
 

 
 

 

Fig. 10 Band Edges (Ch 0) 
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Fig. 11 Band Edges (Ch 39) 
 

 
 

 

Fig. 12 Conducted Spurious Emission (Ch0, Center Frequency) 
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Fig. 13 Conducted Spurious Emission (Ch0, 30 MHz-3 GHz)  
 

 

 

Fig. 14 Conducted Spurious Emission (Ch0, 3 GHz-18 GHz)  
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Fig. 15 Conducted Spurious Emission (Ch19, Center Frequency) 
 

 

Fig. 16 Conducted Spurious Emission (Ch19, 30 MHz-3 GHz)  
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Fig. 17 Conducted Spurious Emission (Ch19, 3 GHz-18 GHz)  
 

 

Fig. 18 Conducted Spurious Emission (Ch39, Center Frequency) 
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Fig. 19 Conducted Spurious Emission (Ch39, 30 MHz-3 GHz)  
 

 

Fig. 20 Conducted Spurious Emission (Ch39, 3 GHz-18 GHz)  
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Fig. 21 Conducted Spurious Emission (All channels, 18 GHz-26 GHz)  
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Fig. 22 Radiated Spurious Emission (Ch0, 30 MHz-1 GHz)  
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Fig. 23 Radiated Spurious Emission (Ch0, 1 GHz-3 GHz)  
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Fig. 24 Radiated Spurious Emission (Ch0, 3 GHz-18 GHz)  
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Fig. 25 Radiated Spurious Emission (Ch19, 30 MHz-1 GHz)  
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Fig. 26 Radiated Spurious Emission (Ch19, 1 GHz-3 GHz)  
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Fig. 27 Radiated Spurious Emission (Ch19, 3 GHz-18 GHz)  
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Fig. 28 Radiated Spurious Emission (Ch39, 30 MHz-1 GHz)  
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Fig. 29 Radiated Spurious Emission (Ch39, 1 GHz-3 GHz)  
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Fig. 30 Radiated Spurious Emission (Ch39, 3 GHz-18 GHz)  
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Fig. 31 Radiated emission: 18 GHz - 26 GHz 
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Fig. 32 AC Power line Conducted Emission (Traffic) 
 
MEASUREMENT RESULT: " QuasiPeak " 

Frequency 
(MHz) 

QuasiPeak 
(dBµV) 

PE Line 
Corr. 
(dB) 

Margin 
(dB) 

Limit 
(dBµV) 

0.166000 49.4 FLO L1 10.0 15.8 65.2 
0.386000 43.7 FLO L1 10.0 14.4 58.1 
0.434000 41.6 FLO L1 10.0 15.6 57.2 
0.718000 39.5 FLO L1 10.0 16.5 56.0 
13.822000 37.6 FLO L1 10.4 22.4 60.0 
14.298000 39.4 FLO L1 10.5 20.6 60.0 

 
MEASUREMENT RESULT: " Average " 

Frequency 
(MHz) 

CAverage 
(dBµV) 

PE Line 
Corr. 
(dB) 

Margin 
(dB) 

Limit 
(dBµV) 

0.166000 38.2 FLO L1 10.0 16.9 55.2 
0.386000 38.3 FLO L1 10.0 9.9 48.1 
0.434000 36.1 FLO L1 10.0 11.1 47.2 
0.498000 30.3 FLO L1 10.0 15.7 46.0 
0.606000 28.7 FLO L1 10.0 17.3 46.0 
0.718000 34.3 FLO L1 10.0 11.8 46.0 
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Fig. 33 AC Power line Conducted Emission (Idle) 
 
MEASUREMENT RESULT: " QuasiPeak " 

Frequency 
(MHz) 

QuasiPeak 
(dBµV) 

PE Line 
Corr. 
(dB) 

Margin 
(dB) 

Limit 
(dBµV) 

0.150000 34.2 FLO L1 10.0 31.8 66.0 
3.338000 9.8 FLO L1 10.2 46.2 56.0 
3.826000 9.8 FLO L1 10.2 46.2 56.0 
4.306000 9.9 FLO L1 10.2 46.1 56.0 
13.718000 9.5 FLO L1 10.4 50.5 60.0 
14.186000 9.5 FLO L1 10.5 50.5 60.0 

 
MEASUREMENT RESULT: " Average " 

Frequency 
(MHz) 

CAverage 
(dBµV) 

PE Line 
Corr. 
(dB) 

Margin 
(dB) 

Limit 
(dBµV) 

0.150000 27.1 FLO L1 10.0 28.9 56.0 
0.806000 8.7 FLO L1 10.1 37.3 46.0 
1.370000 15.7 FLO L1 10.1 30.3 46.0 
3.882000 5.3 FLO L1 10.2 40.7 46.0 
8.790000 5.2 FLO L1 10.3 44.8 50.0 
14.178000 5.0 FLO L1 10.5 45.0 50.0 

 
*** END OF REPORT BODY *** 


	G%67Ò˛œ”dRyﬂ9w›Ò2ß$³�«Öu“Pç[ofË÷
	uÞÆŸıôIY‡
~éõ˙L—ëú]’d%gkÑ¾d7Z�C�
	�n"OHã�ËQÄÙH;)�VEB�–â›©Ms5'˝Þ÷<�CSƒ�Èß˛¤fpÈûÝOº

	Èﬂł`¼˙£’`GxÁrO�_ﬁ$=0°®úZ©²¼GT˙h[
	.b/»D;RÞ±½wZ1.Öå

	ÝÖædx]ùÑuùsÕ�i³d0œIË–L§È�¢Šoc�j7
	Fú
l€�lMz"ãÒ÷(µÁyËrV˛ý‹ÜKåÐµ‡¥ˇŒ˝g�fr:½çjåÁO‰tD�
	doF:�H¤ð,‰Ró+�	©^´Z™�Ú@S•×-ø¾ﬂ�mÀn'Š˙V¢3â„0c÷
�¾

	G”lu)=X€—sYw©˜Ç“�.çk>œ$À�˝œ(ÞQÓf1oZhu[“à„ /pþVšì¸ÚhãÿÍÆÚÚ¨0xôî„4
Ò�²ë_iæ−ê�<D)¡9�Ê#—HNgÆ�Ï€ˆ�Ž{�@² ı?õ{-ÛCêúÇÄ?°
	/�n¯Ç&Ò�0%Iï8g™�
	"]q5’êcf�ÐŁhiÉXÙ(™¸#lÊk˜²>õs¯&•II�>_1!ã»Łæ	¦ýZu‚Ÿ.›ŁÄ˚
ÎÖ–ÐgüÜ©˘“ÁpÉ�ÓHæÄPw´!Ðú�Ü¿±ù/�˘å$oÃ÷Š=dÕ!ºÐ×ô�þK˘6]‚-ó�—
	�/´Áßz�fc¶ÜÏF�3
��àqD¨˜bÕ*˝×ëf“µæ� ‰%ŽÐ‚(Ñ›−ŽÞF˛Ä²U?¢„˘ì!RYs€Å-|ð.½0eáâL>ﬁ�í.Î|5�db±0”ƒ�jp;-€¢©›

	5<qﬂ)õþ*/Ÿ\ÖÍ4xO˝�Ïˇ^IÛZ"˚Êç/tÆü
	;„®�‚Fr—˝Y”{˚‰§EHL$ïþáXﬂÕ�T9ÌÔa?mFZŽ˚
¡àðû˙e&pŽ7(·úƒ7&Æ�«R)¶™�³å
	Ö¥QKÉ/õºA‰0_ł*GÉÉMZd"îrEv�‡¹�Q�öY)uL�µÒ�ÚØpÿDR‹¿Â˝n�”�¿üÀõÊŠ§ı•±

	CÚ`D»z×GNÏ�Üå�˚~§æa5†À¾O˝@Ç[⁄�–¹b”�¬QÉœ¢}ZA6ž	õâ
	à±Ü'*Ø¯×†#�€„½)îb‹—šw−E…Ô|�Í3F¸ŒTf�ñ5zžÒ³ñ{°˙®t�
	¨kˇõ¾¸�,�ﬁ±¶oÝçg¯O>2ãA2+é¾ty@�˛`EÞš�T�I1»ðYá\ùð‘
	ñ+�ÕA÷ÒK.EŁÆþ¥ýQ´‘m�Ï
ª˙’łôıœökh
	†²4Ÿ¦ê�7�mX{Êž|ß6 yºÀöî(�rïsH�6ÙWB�ÌL5U�Cý−Ì¿>�tþl«j4™¸¼Ä¶+XÉ˜X½

	pZ�¦¾è-ž˝ÌHegÁ·¬úÄLÊ¨;¸rÞcfƒ�ß„F)wfÐÔÆë3'ÒÁ���˚Û
	å°�ÈøÙW›×µ�ﬁÒMØB7()ﬁ}¼Wƒ?Ÿ37Ì™ãp
	Eã£<®0Ú?”˜\w(åX¶Ëi−ç¼¤nŁÎÞł¼ÌGÆ”²óÿ©e¬ÜÒŠ»−˝�ÐßÎ
	„Z}Œ
Í−ap‘ZJ¶nq©º
‘î¬s(rœ±d6Ì¹Ì_
	À��«Sƒî|º�èÔﬁïnb:V[gàÕñêå/MàßËÈ¸Ê×ÓW�À%_ÀUﬂÝÖ˜‚Ý
	ÂÔJ"7\#öW�å8¾¬�Ânö´¾…ﬁ…{8À£^,À;{2f�†WmzŠp«Çá“#ãñ»�Íè²HÆ−�…j·‘[yf
	aÍjØ†ÑG`$��sèı�ó˘9Ò<n'z]��Tk»�ó�vŸı[�‚I¢�M‘*ÒKˆ\
	 Ó“><WG���î÷ˇ@��‡�e/îë1„X¹L-…õ¶ñÂ™A‹�ŽŁ°:H⁄Î<˛�q
	<F‚KÝÙ�¢GçWg°’©•ÜOÅ˘¥&ûý4ˇÿ=‰“ó–N´§ž˛–í�£Hšz‰ˆÙ=/¬™àÃ�Û��€IˇMxÝi
	û=ówËïWò�LÈ�'âfwP‘÷‡À�®=ÉL‹ÛÀ˝á°’Ð™šûłôÒXkdiÞ¢"ﬁçÆé©Y!®™	YwÑz‡Ø9í Bù
¯�gMz€âÁ‹:z
	šCv0„©�%0�òï�êi)˚«Å¬��Á.Ec�ÍDíröı¿8¸ï�UýŠıÊ¾ôþF½‚⁄5Pß�sŸ%´=E*x�Ï–⁄©i„:qÀéOƒæf¬‡µ
	ˇÍTk�g ÞD½LýKì•ﬂA�!‰˘°˘W�åXöŒì*ÜF£á�½˙O‘?ÂFºÿË�®U�ÇÝ-3,±F~Æ +2s�

	ı"e˜hÅð¾0\qøkj8ïÞ,™ıŁÆ;�-F�yO8;CCD‹ù:1�öƒ€{a‰^¶�
	ó‰ÅñZ;É)I¥VÌÊ�µwÆãM�¼ÌŽÒ4P��ÕŒß§*·�Gµ¾‰MQ¼Ñ@�º¾£��Àºð�mR´‡î6ÉÃ˘×
	Ã¢=ÎO2î“šëeA�£Uç‰bˇ�·�é−)XyJœ�˜È*oXweWö_+’í4ŁÄ
ÿãØ¬)«�3v-è.�í}¸�‰Åp•p+�ùÊ†¢÷�ÞKg
	L\Ï˙ñÓùH$4õx·Ž�$”�4��/‘ß‹Â¾¨(UÁ�•ï\Ÿ™“ÒŒ°VÔèsF¸4�Üü�-ôí«·”ŽˆÂQ“T�IHòy*Ö×ÐÀ�
è0ýd
	à�ºÎ7®FØ�Ýn°Ù–¼ìhfïKÑ·MÖ»³´&=5ÚÑ�“�{Ÿ´wN„´©íj©‹i_È´zÑ2¦��Ü��£_‚:
	�ˆË°J^nžP�¼0§�TU³˜[‚˜�¡|…á�Þ«ÿ(Û—Ò⁄&ˆI�ÔAñ= m6¡ÒGÌe+‚í¸˘fÜ6�Á(8-
	¤�çH/u	¬›ÙÐ«…�ˆ$4'±˛h3ûÝõ×ÌºRïaG9Ìç¤@LŁ²É�"“aöM«SD¹\%Y˚/UßKŽNº'Ü
	{��œð•†¶aR~rŒ˜ZÝ‰Díb�˘HÓü±íÒ·÷Æ�‘¸›�_ÂˇﬂÛ+łŁÂo£Ł:˛à>‹ä°²ÇàZ‚AËu5
	0m¤�˘��å·Dœ_tý6ä(��Ì`ßkŠý»oR`™¹Žn−eö�þõïºK;šÐ³À’Ô¬â…î!_%�®æP×‡RÌ
	K⁄£tðPðØ�‹µ‚¢Šäp…
K…_†µ�T�.æpæ9·¹÷AIl�f�b,¾⁄�d˙−Eú�H¨Íì
`’lŽnÃ›0
	ßŁÃÓ
�äâ��I&kƒ�Ñ^Ã-Î�˘¦›ºdL—m²žE5/xjnz�ã96µöË\˙�
	3›Ç8lõ‘ÞÇc�B<Òú“œ�´µ_w–flñè.'õ÷SN˝ˇ›>ggìÈÓb´ôAMq
	íH;”�¢®¨0öD´].ôp�OG¶.«“�yk4…9ﬂIÓ�€à�«„¿2bˇOô�½ÿH±ˆI�Q-OŠC„=ê½+⁄ÈÅ⁄äBtà�&;uN�SÒõúA�ıQ)Qg�ÆÍÝ‚è¹wßÕ5
¤Ì˛b¨i >‹€õ-J
	ﬂ�ÂsÎW�AÜ1MÇô/;ÀÓàL˜9/`]–ÐpPš�Ã˛<¸P¦&.w+ßä£Í¨ªŒEÊÍZ?04&2�-¥å½¡(h¼9wÆ©
�’ł˜ÙgÖ_¹Î�~î¸%�›%×«HÒZT�‡“AÇ9‹��‹VHÍiÿ@¼?
	Ú�ñÂ6:Gì+Ô½œ�g½e�¼−¤b†ÏÌq)yÁðçq.1è��ë°ªù‹—G¬H�º_÷lœôH{]�º—Í¹ﬂe¹òæLÙÃPŸ*nV‡ÊÜ�K0¾	˚x��Ô˘xª ó‰k±Ül˛¦T�’ƒxŽ3þ¡#š‰•T
	ë÷� ®D$¦™Z¥6¼HLàoKþRı#b§nšC�o�½n#É%÷H+rùÛOmÓ9%Fp^�W¥cY��…h˚ß.+d�qÂtû9²Y˙–V˝ä`_·œ·:¸Áè©6Œ1ñ¾a²Ø·Ö{mﬁ�IQ�ﬁy›?Z‘˚ıß
	Hñ�&¾&ƒÐbë2ÄV±�•æW6Íg˘�Ùõ¨;ÈÆövıó]'Ì*�ÚM’�Yó°”nKj��˛m™gıù¶�øù�~·¸Á�˝˝ˆˆ·�³V¡sn’ŸË¦
ı!+hî§NQ7Í�Hu™sSž…‹¿K:NÅ�£�ë�
	'lÁËa‚T†]Ãý6�N˙O0a!�±łÒ•Wû˙Ìn�§×+å†IPl�Û�C�!	ﬂKòï�i£bòù@KS~W]¹�"ë¸lŸ1�”=�ù@Æ-Fﬁ4ž|ø6b-ƒ�-›sÝ�ﬂtö5�00Î½˝º'�+°ˇ}è

	�:�…Ó´}Œ£gé=y”¾~Þ]�5]úeyY-3ë?AÒ�m-¾=ð[ˇƒû}W	ô!ƒ`àıc¹!ñ�L]�
lå`c[;Yàéª¢É˝üÿŸoK´˚Æ½˝]¢ñžLµÀÎ5ÝŸ'�ÅHV³;0¸&W�ˇÔ�,Vz#
	å$�!31�Ä\«�Iç~ŸZzþ~ÛÏÉ-z‡]ñ,„Ð+ž±¥¹¸-!-ed"Æ*−��IF�°FˆßŽa
prº�ü¤qL�R8ˆ˙
�9ç’m¥’¬Ræ³Ú5ú�ÉRÒuûÿõ²ólˆ�g�C×pN@·ìId×ÑÃ
	ÿ£ÌÐ˛÷e�&ÕˇqZÝ=ıi�9ˇ⁄v\=YP�š�Ú¤9¶¾−Fˆ¨˚Ö	Øw%õm¥X§Ô�Ïg�Éà. -¢–‰1kQ¼æ�'bnyÕË‘žˇOý�=Ûúø‡—Ðì˛Ö�¡’`ÌË˚ù”W¨"<;ªŒ˙Â˛º5�
	)£Àr¬‡¥Î—�&§ÙæÔ�4ù˜ÖRTxíWâ!‘ã‡�•@€ÄÀÕÄ⁄ì¶&ﬂYxıÂZÄ¤¢Æ«-¾�jâÜ?p„Łé¬ëÂµâ�cIë‚�˚×ãVÚ4�½ÕEyÚP˘ÂÃ� ³}õ˘’òýÃjÀM6Ó�~.Wž’Þ‡�8ÔßysqdcDKã`¤
	��Žl¿0Ù˛,;±þ�{³˙pòê˘ÜÐ��ÚÄ−5
VÛ^�Ò$—¥}Î�V~z|ŠžO⁄5~oøýæÂ8;]ê�ðÅ{ë¶8œ1“äåÉ1-îXÎ„[⁄Bìç¼W��¢��ÎfŽM�‚
	ån(Ú…§�’c|;eãEOïWg�™³ü�‡�—yKé^t•Ñf'�•C�†LkÒ−§´Õ�ò‡<èto'iŁö˚3®Rfo«@gÍºfëGîhÎ°`„ƒ
~³sFüö)b˝
64èÿÖ*
	*,pŠ€Î±�Œzæñ½O˘û°ož¡ò6MÉw{DYÿm¯§�Uâ˜,›Y˘óÆä#òéÉƒ¯»>ÜHM¥˘—�W¶ÜâNê¦‹#ìô�wËª
!·-ºÄÛ;nÏÀV·˚h
ÐÊ'õé»ô
	r`©m ˛Łö6hwMÞ»1�þÁ⁄%+�zƒ3g�ã6b§¹��ô’5;
NÍî7_�ÿÜvÓ«*µþT¤Q™_ÁTŽaú"€óŠ(SHkGŒ6f›P\E÷²’µ±¢˙©¼~Ãª�ùY÷&˙°#Ó«vãaOžz?|1`)
	J�•Ø‚›Ô˙]¹XŽ:CÇ]Ze/²_�†/Îj
Q�Š�ÔLT7�³Ò8�!íõ˜ý
fO°í_dþ=Fâ�³r�CSI+2VNº„Ł¯½¼sÑküıþ‚�Kwjß‘�SwÇÉ�$øä 
	�1Ú–łŁÉ
!C8ıÎÏ�f�÷5⁄ƒ"˜U·¬†ðuŠıƒ|›9¿³6�»�BðŠ@O©�c“þ6Ñ
þÀmßØíä˘��ï�ÌŠ„"¶òuo²',Ðg/	%ì|�RtD®�’é…Tÿ’ˇú²dÕ~Îoì_Łá-� ù
	ãtJÉ>ásš›Y˛¿bŸßýyA¾I¤ï·°Þ�Šw´[ÇËS�mi�â�=;<“Ê¬R~`*÷üX[Åú=uíüÄÆù>Í
˘Ü™Ô*§CbŁs®´É−×˚[h}›ÜS�•ËpYÎ�Ł½øÍaàÞ;--z±Fb<`�ﬂ
	8ßû�rhvb�ê±�€'§e¿¨GÖB�÷¿ÞÐFÑhÍbXÚ¹%óêw–��—>?Û4gB‘›l¸±V:T±x¯$Ł|T�[�ﬁvàw�⁄çö,!ú
È˚‹í!sP”�f�±ﬂU�Š!_
	€ön59aÆ��ÿ÷OÆø� ³¥Hˆ Ÿ¢ï(|o½Ö|v�àìmM#Ç²é G•èÊuvpı;-Š�õ5µ1~mï,-“óÌØ×0÷¨]g�Êwü‹¸èé	¶áå·�,“Zú,Þ3É=ôK©)¿@zª|Œ−éı¢Æå�
	�îâ½ì�ëß�ÙzFSVÙ<CÅê�£CúÖ�
c�+‰øæ�,°ˇˇıgrHÏmŒ#U‚˜,²6.‘ð°>nòó×ú€ŠQNæd�Ý{¦„–�ä°ÿ:ôÚ
	Äê•�˜&IM„–i]ˆ–)³ñf;°¿4ﬁyÛÏ"Êç•�ú‰ÍìuðU'%Æ�ø u`¸¡´ÓÏÖw¯¶×›|ÃX_€RþD¦»
§ñ€Søiõï÷ŽãÅ<Í‰d÷²Røł)\l™ú�â
	˙´@ı�7Êìß⁄
â½Lù™§M&·6ﬂ©Ž ¤oTÑ�9Q‰'Àç±(ÿ�³©⁄�{S−š�ýž·¹C6ß]ƒlã%�À"+ŸI‡”˙;¶ÀŒ€ÖM°¸”


